Atul Ltd

Project: CRZ clearance for proposed 4.0 km long treated effluent discharge pipeline in

Par estuary, Dist. Valsad.

CRZ Compliance Report for CRZ Clearance no. ENV-1097-2942-P, dated 17.01.1998.
Report Period: April 2020- September 2020

No. | Condition Compliance
1 The Company shall strictly | Complied.
adhere to all the provisions of
CRZ notification of 1991 and | Details are given below in the table:
subsequent amendments.
No. Clause under CRZ notification Compliance
1 Imposes the given restrictions | Noted
in setting up and expansion of
industries, operations or
processes in CRZ.
2 List of prohibited activities | Noted
within CRZ.
3 Guideline for regulation of | Noted
permissible activities.
[...]
operation of boiler, cooling | level through NABL | periphery
towers &plant & M/c area | Recording Approved Of whole plant
to be monitored. external premises
agency
3 Waste Compliance to the | pH, TSS, TDS, | Monthly Discharge effluent
Water wastewater  discharge | COD, BOD, Qil | through NABL | is analyzed on daily
Discharge | standards complete | & Grease Approved basis.
effluent treatment Plant- external
Primary + Secondary & agency
MEE, ZLD is achieved
4 | Solid/ Check  compliance  of | Quantity and | Periodically Details are provided
Hazardous | HWM rules quality in EC Compliance
Waste monitoring Point  No.10  of
specific conditions
5 Non routine | Plant drawn, considering | Mock drills and | Periodic during | Every year 4nos.
events and | likely emergencies and | records of the | process mock drills carried
accidental | steps required to | same. activities out in the premise
release prevent/limit on rotational basis
consequences. covering all plants.
6 Green Belts | Vegetation, green belt | More than | Once a year Green belt area is
development 50,000 Trees about 36% land
/NYear areaq.
Total area:
1126078.27 sq.mt
Green
belt area:
409030.00
sg.mt

Page 64 of 85




Annexure 10 : Environmental statement

Atul Ltd

Utilities and Services
Atul 396 020, Gujarat, India
services@atul.co.in | www.atul.co.in
(+91 2632) 230000

Ref: Atul/GPCB/Form V
Date: September 22, 2020

To,

Member Secretary,

Gujarat Pollution Control Board,
Paryavaran Bhavan,

Sector 10-A,

GANDHINAGAR - 382 010

SUB: Submission of form V.
Dear Sir,

We are enclosing herewith duly filled form —V for the financial year ending 31
March, 2020.

Kindly receive the same.

Thanking you,
Yours faithfully,

For Atul Ltd,

ce president - Assurance EHS)

GCE.

Regional Officer,

Gujarat Pollution Control Board
Vapi (Dist. Valsad)

Registered office: Atul House, G | Patel Marg, Ahmedabad 380 014, Gujarat, India
CIN: L99999G]1975PLC0O02858

®

Lalthai Group

Page 65 of 85



[Form V]
(See Rule 14)
Environmental Statement for the financial year ending the 31 March 2020

Part - A

(i) Name and address of the owner/occupier of the industry operation or process.
Mr. B. N. Mohanan
Occupier, Atul Limited,
Atul - 396 020, Dist.: Valsad

(i) Industry category Primary (STC code) Secondary (STC code)
Large scale Chemical Manufacturing Industry

(iii) Production Capacity — Please refer Annexure - 1
(iv) Year of establishment : 1952

(v) Date of last environmental Statement submitted: Sept. 2019.

Part-B
Water and Raw Material Consumption

(1) Water consumption m3/day

Process : 7213 kl/day
Cooling : 1702 kl/day
Domestic : 457kl/day
Sr. No. | Name of products | Process water consumption per unit of product

output

During the previous
financial year

During the current
financial year

(1)

(2)

1. Agro products and 4.7 kl/mt 3.91 kl/mt
Inorganic chemical
2. Colours 70.7 kl/mt 69.26 kl/mt
3. Pharma & Polymer 4.3 kl/mt 4.22 kl/mt
Page 1 of 20

Page 66 of 85



(2) Raw material consumption

During the previous

financial year

*Name of Name of Consumption of raw material per unit of
raw products output
materials

During the current
financial year

Please refer Annexure - 2
* Industry may use codes if disclosing details of raw material would violate contractual

obligations, otherwise all industries have to name the raw materials used.

Part-C

Pollution discharged to environment/unit of output

(Parameter as specified in the consent issued)

Pollutants | Quantity of | Concentrations of Percentage of variation from
pollutants | pollutants ' prescribed standards with
discharged | in discharges reasons
(mass/day) | (mass/volume)
(a)Water COD : 1987 kg/day (230 mg/lit)

(b)Air

SOx : 13.7 Mg/NM?
NOx : 10 Mg/NM?

(Process)

NIL

(as specified under Hazardous Wastes (Management & Handling) Rules, 1989)

Part-D

Hazardous Wastes

Hazardous Wastes

Total Quantity (kg)

During the previous
financial year

During the current
Financial year

From process

1705663

2645585*

From pollution control facilites
(ETP sludge and Salt from MEE

to Captive TSDF)

9481204

9181367

*The increase in Process waste is due to implementation of EC project.

Further we are also furnishing details for the waste we sold/sent for recovery/further

treatment as per valid authorization:

Page 2 of 20

Page 67 of 85



Waste sale/sent for recovery 40246738
as per authorization (including
Process waste and waste from

pollution control facilites
during 19-20)

Part-E
Solid Waste
Solid Wastes Total Quantity (kg)

. During the During the current
previous financial financial year
year

(a)From process (Fly Ash) 68353710 96513087
(b)From pollution control facility ;
(c) (1) Quantity recycled or re-utilised Nil Nil
within the unit
(2) Sold 68353710 96513087
(3) Disposed
Part-F

Please specify the characterisation (in terms of composition and quantum) of
hazardous as well as solid wastes and indicate disposal practice adopted for both
these categories of wastes.

Please Refer Annexure - 3

Part-G
Impact of the pollution abatement measures taken on conservation of natural
resources and on the cost of production.
Please Refer Annexure - 4
Part-H
Additional measures/investment proposal for environmental protection

abatement of pollution, prevention of pollution.
Please Refer Annexure - 5

Page 3 of 20

Page 68 of 85



Part - |
Any other particulars for improving the quality of the environment.

a. Company has updated its EMS system as per ISO 14001:2015.

b. Above ground pipe line network installation job for transferring effluent from
production plants to ETP is almost completed.

c. We have installed ATFD and DEE in downstream of MEE to make it zero liquid
discharge plant.

d. Recovery of various recoverable materials like Copper hydroxide, methanol, salt, mix
dyes, PTSA, ammonia, etc. from the effluent streams is an ongoing process.

Apart from above, company has taken following initiatives during 19-20:

1. ZLD project of NETP: We are in process of making whole North site a ZLD (Zero
Liquid Discharge) site. We already have full-fledged ETP with tertiary treatment
and MEE. Plan for reuse of Tertiary treated water and MEE condensate is as
under;

a. Scheme for MEE condensate reuse: At present high TDS|brine effluent is being
treated in MEE. Now we have installed 3 stage RO system (capacity 200 KLD
which can be upgraded up to 325 KLD in future) for the treatment of MEE
condensate water. The permeate (approx. 80%) will be reuse in utility and reject
of RO will be used in plant or will be treated at NETP. Thus MEE condensate will
be fully reused and become ZLD.

This project is in commissioning stage.

b. Scheme for North ETP treated water reuse: At present, we have complete
treatment facility at North site including tertiary treatment. Now we are
upgrading our treatment facility for betterment. We are introducing one Fanton
reactor (capacity: 100 KL) before equalization tank to treat abnormality, if any,
found in inlet effluent. High Efficiency Air Dissolved air flotation (HEAF) unit
(1200 KL) will be introduced after equalization tank to remove TSS, oil and
grease, emulsion etc. We have two stage aeration system in series. We are
introducing Anoxic Tank (1100 KL) in between two Aeration tanks for
denitrification.

Apart from this changes in existing system, we are further upgrading our North ETP
with MBR (Membrane Bio Reactor). The treated effluent after passing through MBR
will be treated in three stage RO,

Page 4 of 20

Page 69 of 85



c. RO System :The treated water from MBR shall be pumped through the MCF
followed three stage RO system having membrane assembly. The RO-1 feed
water will be passed through RO System, permeate will be available for reuse
and balance will be in reject stream which will be treated in second stage RO.
RO-2 Reject stream which will be treated in RO3 system RO-3. Recovery in RO
system will be more than 80 %. RO Reject will be passed through existing MEE
having scale ban technology & condensate will be available for reuse, thus
overall recovery will be more than 99%. Salt of MEE will be disposed in TSDF.

d. Scheme for New MEE :Since our existing MEE at North site will be used for
treatment of RO reject from NETP as stated above, we are installing new MEE
having scale ban technology simultaneously for high TDS|brine effluent. Its
capacity will be 325 KLD. This MEE plant is designed by M/s. Praj Industries Ltd
and contains Pre-Treatment of brine, Recovery of Nacl by evaporation. Salt
generated from MEE will be sold to the actual users as per the authorization.

2. Construction of new ETP: We manufacture polymers and Pharma intermediates

at our North site. While updating our North site ETP as stated above, we have
also planned to segregate the polymer and Pharma streams for better
treatment and control. We are in process of construction of new ETP having all
primary, secondary and tertiary treatment for this segregated pharma stream.
We are already having one old ETP structure at our south site, which is not in
used since years. We are refurbishing and adding new units. ETP (SETP)
Capacity: 450 KLD
Brief Description:
The south ETP contains four stage treatment: Pre primary, primary, secondary
and tertiary. Preprimary treatment consisting of bar screen and collection
tank. Primary treatment is having neutralization tank and equalization tank.
Anoxic tank followed by two stages of aeration and three clarifiers provided in
secondary treatment. Tertiary treatment is having chlorine contact tank, DMF
(Dual Media Filter) consisting of layers of graded sand & anthracite and ACF
(Activated Carbon Filter) for removal of residual organics, odour and colour. The
treated effluent will be sent to Central Effluent Treatment Plant (CETP) at East
site for further treatment if required, or for final disposal.

3. Installation of MEE for High TDS stream from 2, 4 D plant : Presently high TDS
stream of 300 KLPD is being treated in CETP along with normal effluent. This
stream has been segregated and will be sent to new proposed MEE having
capacity of 465 KLPD. Condensate of the same will be reused in the plant. Salt
generated from MEE will be sold to the actual users as per the authorization.
The project is in very initial stage and will be completed by August 2021.

Page 5 of 20

Page 70 of 85



4. Raw material conservation : MCA (Mono Chloro Acetic Acid) is one of the main

raw material used in production of 2,4 D Acid. Lab trails are successfully
conducted for using sodium salt of MCA instead of pure MCA and results are
worthy. This can reduce MCA consumption by 4% per MT of 2,4 D. Plant trials
are going on at present.

Further, a steam is identified at 2,4 D plant which require only neutralization
treatment. Neutralization facility is installed at plant. Treated effluent meeting
with GPCB norms is directly disposed to guard pond. This has reduced effluent
load of 4.5 MTD at ETP.

. Close system for Benzene charging: Power Charging System for benzene feeding
is installed at Ester Plant. This is to prevent the loss of material and thus control
VOC emission.

. Reduction in Pollution load at ETP: One of our Crop Protection plant i.e. NICO-
MPSL has reduced its effluent load to ETP by 50 KiI/month through
implementation of effluent recycling scheme.

. Up gradation of ESP: We have replaced single phase rectifier with three phase
rectifier in electro static precipitator (ESP) of East fluidized bed combustion-2, 3
to achieve the amended norm for Suspended Particulate Matter (SPM) i.e. below
100 ppm from 150 ppm

Annexure : 1: list of Products

Product Consented
Quantity TPA
Azo dyes 6600
Sulfur Black 9999.96
Sulfur Dyes range 300
Naphthol range 900
Fast Color Bases 480
Disperse dyes 1422
Optical Brighteners 120
' Reactive Dyes 1527.6
' Vat dyes 1260
Caustic soda/potash & sodium sulfide 48000
Liquid Chlorine /Hcl/Hydrogen 42000
Carbamate group of Agrochemicals 519.6
Diuron 2640
Trichlo Carbon 99.6
Page 6 of 20

Page 71 of 85



Cartap Hcl 600
Carbendazim 250.8
Herbicides (2,4-D & related products) 26040
MCPA

Pyridine based Insecticides & herbicides 349.92
chemical Imidacloprid

Triazole based Fungiside 20.04
Pyrethroides 120
Sulphony! Urea 423
Glyphosate 780
Isoprothiolane 219.6
Fipronil 60
Formulations 2400
Buprofesin 48
Imazethpyr 21.96
Kresoxim Methyl 24.96
Fenoxaprop 9.96
Cyhalofop 9.96
Pyrazosulfurone 6
BisPyribac Sodium 9.96
Azoxystrobin 24.96
Quizalofop 15
Thiamethoxam 120
Metribuzine 120
Diafenthiurone 50.04
Mabendazole 24
Tolbutamide 30
Quiniodochlor 180
Bulk Drugs & Intermediates 115.2
Dechlofenac sodium / potassium 30
Atenolol 20.4
Fresamide 15.6
Trimethoprim 10.8
Para hydroxy acetophenone 20.4
Para hydroxy phenyl acetamide 36
Acyclovir 62.4
Bathenechol 62.4
Pharma Intermediates & Chemicals 3600

Page 7 of 20

Page 72 of 85



Epoxy Resin > 31200
Vinyl Easter Resins 450
Ketone Formaldehyde Resins & Sulphonamide, | 249.6
Formaldehyde Resins

UF/MF/PF/DiCyandiamide Resins 3250.8
Polyamide resins 1940.4
Polygrip TPU based 500.04
Polygrip rubber based 3600
Anthraquinone, Naphthalene, Benzene 8880
Intermediates.(Including Beta - Napthol & BON

Acid)

Meta hydroxy phenol 5520
Carbamite 360
Chlorzoxazone & other related products 60

4 Ethyl 2,3 - Diorcopiperazino carbonyl Chloride | 39.6
Imino Dibenzyl 5 carbonyl Chloride 9.6
Formaldehyde and base products. 38400
Sulfuric Acid / Oleum / Chlorosulphonic Acid & | 138600
Salts

Sulpha Drug Intermediate 2325.6
Acetyl Sulphanilyl Chloride and its derivatives. 18000
Acetanilide 6000
Sulpha Methyl Phenazole Sodium 13:2
Pyrazole Base 126
Sulphanilic acid 300
Bis Phenol A 5000.4
Hexamine 1800
Epoxy Intermediates 285.6
Hardener & Auxiliaries 6000
Hardener Intermediates 8400
Bisphenol S & Intermediate Chemicals 199.2
Sodium Thio sulphate (dry basis) 10800
Sodium Thio sulphate (wet basis) 22800
Phosgene 5000.004
HX-13059 60
Anisole 1992
Resoform 18,19,20 1020
1,3 Cyclohexanedione 960

Page 8 of 20

Page 73 of 85



Agro, Pharma intermediates, Isocyanats & 4980
Carbonat Esters, etc.

Trans-4-MCHI

p-Anisyl chloroformate

DI-TERT-BUTYL DICARBONATE (Boc. anhydride)

N, N- Disuccinimidyl Carbonate

Avobenzene 999.96
Octacrylene 999.96
OctaylMethoxy Cinnamate 2400
Anethole 1999.92
Raspberry Ketone 1200
P-AninylPropanal 1200

Grand Total Production Sodium Thiosulphate 466922.004
(dry basis)

Grand Total Production Sodium Thiosulphate 478922.004

(wet basis)

Page 9 of 20

Page 74 of 85



Annexure : 2 : List of raw material

Amount in
Name Tonnes* per
month

Aluminium ingots 18
Iron Fillings 50
Alum 40
Aluminium Chloride 66
Anhydrous Ammonia 9
Ammonia gas liquor 25 %(In tanker) 317
Caustic Potash Flakes 75
Caustic Soda Flakes 2623
Caustic soda lye 1218
Caustic Soda Solution 1325
Chlorine 3822
Chlorosulphonic Acid 250
Hydrochloric Acid (gas) 1000
Hydrochloric Acid 33% 3679
Hydrated Lime 2000
Lime stone powder 1257
Manganese Dioxide 220
Nitric Acid 98% 95
Nitric Acid 60% 50
Oleum 65% 1221
Oleum 25% 140
Phosphoric Acid 50
Potassium Chloride 360
Sodium Chloride 6000
Sodium Thiosulphate 195
Soda Ash 182
Sulphuric Acid 98% 2497
Sulphur Powder 1900
Sodium Carbonate 60
Copper chloride 4
Activated carbon 1
Sulfinate 1

Page 10 of 20

Page 75 of 85



SOCI2 2
15% sodium bicarbonate 3
15% H202 24
10% FeSO4 2 10
Guanidine Nitrate 15
KOH 117
Acetanilide 52
Acetic acid 23
Acetic Anhydride 6.5
Acetonitrile 67
Acetone 33
Aniline oil 43
Anthraquinone 6
Benzene(KL.) 660
Bis Phenol A 1582
Castor oil (Comm.) 35
Cyanuric Chloride 18
Di Chloro Diphenyl sulphone 107
Dibutyl phthalate 7
Dimethyl Sulphate 148
Dimethyl Formamide (DMF) 34
Dimethyl Amino Dichloro Propane Hydrochloride 40
Epichlohydrine 4911
Formaldehyde 28
Glycerin 24
H-Acid 12
Hexa Hydro Phthalic anhydride 9
Methanol (KL.) 1100
Mono Chloro Acetic Acid 2170
Napthalene crude 60
Phenol 1200
Phthalic anhydride 55
Synthetic cresol 5
Tamol MNO 50
Tri ethylene tetramine 13
Toluene 80
Urea 183
IPA 230

Page 11 of 20

Page 76 of 85



Cresol = 133
MCB 86
Ethyl acetate 8
DMA Tosylate 9
Cyano Pyrazole 5
Ethyl acetate 46
PMIDA 69
EDA 31
2, Chloro 5-methyl chloro pyridine 17